



Test Report No: 300576-02

Date: June 3, 2005

Hawa Bamboo Flooring Trading Corp.
4000 Bordentown Ave. Suite 4
Sayreville, NJ 08872

Attn: Judy Wang

The following sample was submitted by the client as:

Carbonized Horizontal Bamboo Floor , Carbonized Vertical Bamboo Floor

SAMPLE DESCRIPTION: Bamboo Flooring

Date of receipt: May 6, 2005
Testing period: May 6 – June 3, 2005

TESTS REQUESTED: Linear Variation with Moisture Content, ASTM D1037-99

TEST RESULTS: Continued on the following page

Prepared By:

**Julian Arencibia, Technician
Materials Evaluation**

**Signed for and on behalf of
SGS U.S. Testing Company Inc.**

**Vincent J. Conforti, Senior Supervisor
Materials Evaluation**

Page 1 of 3

This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services, as printed on reverse side. SGS U.S. Testing's responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. Neither the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written permission of SGS U.S. Testing Company Inc.

CLIENT: Hawa Bamboo Flooring Trading Corp.

RESULTS:

Linear Variation with Moisture Content

Sample: Carbonized Horizontal Bamboo Floor

<u>Det.</u>	<u>Initial Length</u>	<u>Final Length</u>	<u>Linear Variation</u>
	in	in	%
1	5.9460	5.9500	0.1
2	5.9535	5.9560	0.0
3	5.9470	5.9500	0.1
4	5.9495	5.9530	0.1
Avg.			0.1

Note: Specimen size 3.5" x 6"
%50 Initial Moisture
%90 Final Moisture

CLIENT: Hawa Bamboo Flooring Trading Corp.

RESULTS:

Linear Variation with Moisture Content

Sample: Carbonized Vertical Bamboo Floor

<u>Det.</u>	<u>Initial Length</u>	<u>Final Length</u>	<u>Linear Variation</u>
	in	in	%
1	5.9425	5.9455	0.1
2	5.9445	5.9475	0.1
3	5.9485	5.9505	0.0
4	5.9470	5.9500	0.1
Avg.			0.1

Note: Specimen size 3.5" x 6"
%50 Initial Moisture
%90 Final Moisture

End of Report